INSPECTION CERTIFICATE 3.1. - EN 10204 A A FT2160516

PAGE CUSTOMER DESTINATION REMARKS ,
1 EESTI TRAAT OU Léuna tee 10, Loo ﬁo_smsma:m ——
ORDER DENOMINATION DATE C, Si, Cr, Ni, Cu, Mn and Cegq. x 100
MEGASA
21/4337/1 8/2021 i
o NF A35-080-1 / SFS 1300 / Z-1.2-281 / S8 B 500 B/ K 500 B-TR 0 Re and Rm in MPa (N/mm2) SN SEIXAL - SIDERURGIA NACIONAL S
212540 / BRLO501 + NEN 6008

Elongation and Agt %

CAST CHEMICAL COMPOSITION OF THE STEEL IN % OF: MEASUREMENT OF RIBS TENSILE TESTS
Ne° < Cc P S Cu Si Mn N Ceq h c PSC fR YoWI Re Rm Rm/Re %A Agt BEND-REBEND
635720/6 12 SPOOL 13 16 28 39 13 54 5 30 0,75 7.3 4,0 0,073 -1,2 550 626 1,14 251 1,3 S
635725/1 12 SPOOL 12 19 36 43 14 53 1 29 0,80 7.2 4,0 0,077 -1,0 559 634 1,13 25,1 10,9 S
635729/ 12 SPOOL 11 17 30 43 12 50 10 27 0,81 73 41 0,076 -1,5 549 622 1,13 25,0 1.2 S
63573072 12 SPOOL " 31 41 45 12 52 " 29 0,82 7.2 38 0,079 -1,0 569 641 1,13 254 1.4 S
636003/1 12 SPOOL 12 17 33 37 12 51 10 27 0,77 7.3 4,2 0,074 -1,5 544 619 1,14 250 1,1 S
636018/1 12 SPOOL 13 16 29 37 16 54 9 28 0,79 7.2 41 0,075 -1,7 528 611 1,16 24,3 1,2 S
636020/1 12 SPOOL 14 18 32 39 13 54 10 29 0,81 7.3 4,6 0,073 -2,4 522 604 1,16 239 10,9 S
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@-E INSPECTION CERTIFICATE EN 10204-3.1

ality management system has heen certified according to 1SO 9001:2005 by TUV Thuringen ¢V, (Certificate Number T1C 15 100 159230)
Lnvironmental management system has been certified according to ISO 14001: 2005 by TUV Thuringen e.V. (Certificate Number T1C 15 104 151299)
Oceupational health and safety management system has been certificd according to 1ISO 43001:2018 by TUV Thuringen e.V. (Certificate Namber TIC 15118
20190)

Energy management system has been certilied according to ISO S0001:2018 by TUV Thuringen e.V. (Certilicate Number TIC 15 275 18194)
—— SPSC-9130
| SPSC-913s

N I SPSC-u137
Zaklady Badan i Atestacj Cerlificale aumber:
ZETOM Katowiee AC 005 Ne 10015 961224 NS 3576 part. |
INSPECTION CERTIFICATE Ne 4879
37, Promyshlennaya street Open Joint Stock Company "Byeloiussian Steel

MANUFACTURER: www.belsteel.com Metallurgical Company” hold;ng'!. )
T Orepurroe Axumonepnoe Otmecrso «benopyvecknii
MeTanaypriuvecknii 3ason —
YUPABJISHONLASE KOMIATHSE XOJUIITS
« bestopycerast MeTAIIYPUHUCCIas KOMITAH I

' 247210 Zhlobin — Belarus Works - management company of "Byelorussian
|
\
|

""\ ACES OF DESTINATION: | Eesti Traat OU, 74201, Harju maakond, Joelahtme vald, Louna tee 10, Loo

i;____-'_ﬂlm‘ jlocraskm: alevik, Estonia 7

Desceription of goods:  Reinforcing ribbed steel in coils

Diameter: 8.0
~ Girade: BSOOA/BS00A/ BSOONA/ BSISO0KR(A), BSIS00M, BSOONA/ BSt300M - - -
‘iwl,i(i)'l’ Ne: 1314 SPECIFICATION OF TNE PRODUCT: Number of packages: 22
i: Jlor Ne: Cneunduranus nsjenns: KoAamueeTno rpy3onniy
' KRAJOWA OCENA TECHNICZNA MeCT?

H Ne IBDIM-KOT-2020/0541 WYDANIE 1

i' Certification KCZ. Ne005-UWB-152 dd 13.08.2020

IKDWUL Ne 2/2020/BS00A dd 12.08.2020

I SFS 1300 I

! NS 3570 part. I, Certificate number: 961224 ;
I

I LST EN T0080:2006, 1100-0/CC-2011 f‘

‘ DIN488-1:1984/ DIN488-4:1980 ‘ _
SHIPMENT Ne / COILS Ne: 804/ 7-17; CONTRACT Ne: 17021685 APPENDIX Nz Neo | MASS NET, t: 64.534

1805/ 14-17; 806/ 1-5,8; 807/ 1. Konrparr Ne: o1 04.05.2017 [Mpuiaoacenme Ne: 514 | Macea uerroLr:

| Mapros Ne [ Byxron Ne:

| Open-top RAILCAR:/ Momysaron: ORDER Ne: 50151908 MASS GROSS, t: 64,578

ifﬁll 52260 Facay No; Maccea dpyrron:

~ WUCK Ne:/ TRAILER Nu: /
L pysosie Ne / Tlpunen Ne:

CHEMICAL COMPOSITION OF STEEL / Xunutcexuii cocras craim /

CHEAT Ne: _ } ) ‘ . | Lo

| N C, % Mu, %% Si, % Ni,% P, % Cr % S, % Cu, % As % I N % Ceq, Y
Iliania No: ) -
216302 0.0 [ 056 [ 020 | o4 | 017 | o0 [ 0020 | 0200 | 0005 | 0009 | 0240
1216276 0.00 | 059 | 021 | 013 | 0015 | 015 | 0015 | 048 | 0010 | 0009 | 025
216220 B 0.00 | 060 | 022 [ 012 | 0.024 | 0.4 | 0.026 | 047 | 0000 | o001 | o,

MECHANICAL PROPERTIES / .\‘]gxmnlllt‘t‘l\'uu cnnii(_'_'_l_'_l};li;

----- g - : i
Ratio tensile . i i
W : Projected rib I Bend
l'ensile strength ’ . |
5 . arei, total clongation, and
Yield strength strength, deld strength i
I Agt . . rehend
R. Rm/Re Linear density “
Properties/ Tapaserpn Yeponnnrii Bpesennoe | Ornomene {TGIHGE Jhineiinas I
I nupenen CONpPOTHRIC- npesea . HIOTHOCTL | .
i ) . Ornocnrensuan Mumnenne [ TN
| TeRYUCeTH Hue HPOUHOCTI I |
| " . e Il(lﬂt'llllllll'll. i }I ¢
‘ paspLiBy | npeiaeay i | | - _
pedep i I | opasnion
FCRYVICCT | I |
| TE—— — i - . - L — = N
‘ f
‘ Unit MPa MPa ‘ 17 kg/m
J I - Jo i
‘ MIta Miia I I I INFAY!
L = 255 —_— L = = = —_— - e = S b et

I'posomenine na obpaThoii cropotic.,



| Test result of the mechanical
| properties Ne shipment/Neheat
L IPE NI T MENITIEC RN
CHCHBEEnE e N i/ Ne
IRETHNT]

| 804/216302

I
|
|
|

Test result of the mechanical

| properties Ne shipment/Nohieat
‘ ¢ i‘\'.llxl:lllnl MUXUHIICCRIEN
renbrrandi s Ne g/ Ne
| HEEIHNT

| 805/216276

597

0.056

0,389

1,08

0,054

0,390

sitist,

U lest result of the mechanical

| properties Ne shipment/Neheat

OSSN T MeXINI eI
nenndraii na Neoaprnn/Ne

INTNHTHNT ;
S06/216220

589

628

1,07

0,003

0,391

satist,

Test result of the mechanical

| properties Ne shipment/Noheat
I'L‘}_\'.’II-I'H'II-I MOXAHITICCRIEX

Cennrrangi na Nooap e n/Ne
TRETHNT

(807/216302

613

0,057

4,9

0,390

satist.

-~

cification of the
product
Tpedorannn

cocmpuran

min 500

min 550

min 1,05

min 0,045

min 2,5

0,377-0,413

salisl.

RN NN

NN

AR IR R

ROLLING MARKING: « 9/1» PER EACH 0,5-1,5 meter

See level of performances in Declaration  KDWU.Ne 2/2020/B500A dd 12.08.2020 www.belsteel.com

Renrks: 1Cis herehy certified that products covered by this certificate has been tested and is complied with the requirements of the standards

and contract.

Reinforeing ribbed steel in coils. Steel is unalloyed and there are no artificially introduced alloying additions.
Flpaateranme: TToarsepa/uest, 1o npoay Rk, YRGS B HACTOSHICM CepTHiHRATE, HCULITAIA 11 COOTBETCTBYET YCITOBHSIM Crammp i i

WOWTPaRT:?

,'\|)\I'(I FNPIEBE CHAEL HEPHOJIYMCCROTO II[HHIHIJIH B (’]_\'N'HIX.

Crrsin sisdisierest IIL'.\I(‘I'II|]()I§:l|“ll)ii HOTCYTCTBYIOT HCRYCCTBCHIO BBCJACHELIC JICTHPYIOHTHE JLODABKIL,

L*oeh Ne: 81378762
Mk No;




Crp.l w2

\ 2‘ 8y -/ INSPECTION CERTIFICATE EN 10204-3.1

ality management system has been eertilied according 1o 15O 9001:2015 by TUV Thuringen .V, (Certificate Number THC 1S 100 1392340)
= Fnvironmental management system has been certified according to ISO 14001:2015 by TUN Thoringen eV, (Certilicate Namber THC 15 104 151299)
Oecupational health and safety management system has been certilied according (o 1SO 430012018 by TUV Thuringen eV, (Certilicate Number THC TS 118

20190)
Enorgy management system has been certificd according to ISO 300012008 by TUY Vharingen ¢V, (Certificate Number 710 13 273 18194)
. SIPRC-0130
SPSC-013%
SPSELYl
(11
: d
Zaklady Badan i Atestacji
ZIETOM Katowice AC 005 Certilicate number:
No 10015 V61224 NS 3576 part. |
INSPECTION CERTIFICATE Ne 4823
37, Promyshlennaya street Open Joint Stock Company "Byelorussian Steel
247210 Zhlobin — Belarus Works - management company of "Byelorussian

Metallurgical Company" holding".
Orkperroe Akunonepnoe Qdmecrso «bejopycerii
Merasyprunvecknii 3asoj —
VHPABJSIOULAST KON XOJLUITa
« Beaopycerast MeTauypriieckas KoM

MANUFACTURER: www.belsteel.com
Hirorosurein

o

PLACES OF DESTINATION: | Eesti Traat OU, 74201, Harju maakond, Joclahtme vald, Louna tee 10, Loo
| Apec locTasku: alevik, Estonia
Deseription of goods:  Reinforcing ribbed steel in coils

KDWU. Ne 2/2020/BS00A dd 12.08.2020

Diameter: 6.0
_Grade:- BS00A/BS00A/ BS0ONA/ BStS00KR(A), BSS00M, BSOONA/ BSIS00M o 7 -
“LOT Ne: 1283 _ SPECIFICATION OF TNE PRODUCT: . Number of packages: 42
‘!_?I(n'ig;\.”‘_-: Cuennduranmst n3jres: Koanueerso rpysonnix
I KRAJOWA OCENA TECHNICZNA MeeT:
I No IBDiM-KOT-2020/0541 WYDANIE 1 ‘
| Certification KCZ. NeOO5-UWB-152 dd 13.08.2020 :

I SES 1300 ;
| NS 3576 part, 1, Certificate number: 961224
LST EN 10080:2006, 1099-0/CC-2011

f

5 DIN488-1:1984/ DIN488-4:1980

‘ SHIPMENT Ne / COILS Ne: 428/1- CONTRACT Ne: 17021685 APPENDIX Ne:  Ne | MASS NET, t: 59,096

[26:429/1-17. Kowrpar Ne: o1 04.05.2017 Mpuwrowenne Ne: 514 Macea nerro,r:

| Maprus Ne / Byxris No:

,Eﬂ"‘\\ll,CAR:/ Baron: 24546962 ORDER Nuo: 50151908 MASS GROSS, t: 59,180
_ AUCK Ne: / TRAILER Nu: / 3aras No: | Macea dpyrroan:

i;[‘l_fly‘\'wmm‘ No/ Tlpuunen No: ]
CHEMICAL COMPOSITION OF S_'I‘Jfllfllf Nunmucewuii (‘(l("l"dI!ﬁt"!':lt'_!_l_l__/

= = = A e = =
| HEAT Ne: ; . - : ; s | ;
. C, % Mn, %a Si, Yo Ni,% P, % Cry\% S, % Cu, % | As% I Ny% | Ceqo
Tliapka No: | | | |
[106837 - 0.10 0.57 0.19 0.12 | 0016 | 004 [ 0019 | 020 [ o001 | o011 | 0246
- MECHANICAL PROPERTIES / Mexauuucexne eoiicra /
= T —— T =T B
Terisile R‘]_[l“.]_“(:]['\;m Projected rih i Bend
. LILE . SLTEngLy area, total clongation, | andl
5 : ; tH \
Yield strength strength, icld strength i At i I i
R, Rm/Re ' 9 | Lincardensity | "
Properties/ Tapaserpn Yeaonnnii Bpesennoe | Ornomenue I T Jlnmeiinas |
B npeiaed cConpoTIRIC- Hpe/es O enn s VATeH e HAOTHOCT |‘ Bhnic
TCRYUCCTH nme nposocT : i
‘ HOBEPXHOCTD ! '1 ¢
paspLiBy npeaeay - ‘ .
T e peocep | pasrudon
TCRYUCCTH |
—
" MPa MPa g/ I
Unit o - Yo | ke i
MITa MITa | KI/M |
| Testresult of the mechanical 3 o | - I
I properties Ne shipment/Neheat i |
I pe x4 R - I i i
| Pesyinyra Thi MEXAINCERNS 371 618 1.08 0,049 ‘ 4.3 I 0,214 L satisl
l nennrranmii ma Ne pap i/ Ne | I |
| i 1 f
428/106837 | \
i e W

[Tpoonakenne na odparTHoii croporie.



< v
S B Crp.2 us3?2
Fest result of the mechanical [ i
| properties Ne shipment/Noheat ' :

| Pesyan e sexanniecknx
Liennrranmnii i No wap /N 1

578 619 1,07 0,050 0,214 satisl.
N HINT -

4297106837 .

Specification ol the

| producet

[ Tpedosanus

| cnenngukanin

w
s

min 500 min 550 min 1,05 min (0,039 min 2.5 0,212-0,232 sutisl.

RN RN
NN NN
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ROLLING MARKING: « 9/1» PER I:ACH 0,5-1,5 meter

Seelevel ol performances in Declaration  KDWU.Ne 2/2020/B500A dd 12.08.2020 www.belsteel.com

Remarks: Itis hereby certified that products covered by this certificate has been tested and is complied with the requirements of the standards
and contract.
Reinforeing ribbed steel in coils. Steel is unalloyed and there are no artificially introduced alloving additions.
FEprviesmme: o sepaiaent, '1ro HpoaY KIS, YIRASAHIA B 1HACTOSNIIEM CePTeare, HCHLITAA 1 COOTRCTCTBYCT VCI0BIBIM Craap i i
Kormrpan
P~ APMEUTYPHASE CTAL HEPHOAICCKOTo npoduis B yxax,
Cruin isaneres neacrnposnoii 1 oTey TerBYI0T HERYCCTBCHINO BRCACHILIC JCTHPY IO 10aBKN,

Dispateh Ne: 81378352 Date of emission 04.12.20 &2

ipmcas No: Jlara Buyera jloKkyaen, s i 3 o
Authorized by approval g L,ﬁl,ﬁNii‘PAl
Yioanonouenustii no nupfiéae (‘)"L‘K'“ &

TONOVA



